| . o T © RIDING LAWNMOWER - .
T N 808 : " : “ '
. - : . . . GRASS BAGGER . -
v ‘ . o . . , . BG30
. \ = o : .- . Parts Catalog 8-3130 S ALPHABETICAL INDEX
Co ) .- S . ) ENGINE AND ATTACHING PARTS | o .
. LA - 2 ‘o kS © " ; 1 :
"' » - L 3-91-RP-600-257 ° P - - o Page *  Grid
. oo . ; T < Air Cleaner . . ....... e ... 13 B2 . . .
v ~ ! : Carburetor . ............... e 1 A4 !
‘ . ' - . o Control, Choke and Throttle e 17 . B6
. ' . . w  Counterweight, Engine . ... ........... 15 B4 . C -
. : - Engine Block . . . ... ...... A 5 A8 ’ .
- - ) Exhaust ........:. . PP 11 A4 T
Fiywheel and Stator T P A10 -
Fuel Tank -. ... ......... e L 13 B2 ' )
- ™ Gdvernor .......... .0 O ‘9 Al2
ignition and Charging . .... < ......... s 7 A10Q
Magneto. .......... .. .0 0o 9L A2
- Oil Drainand Fill« .. ... ..ot 7 A10
- - Starter Motor . ... .. ... .. . " 15 B4 ’ .
BASIC RIDING LAWNMOWER .
Axle, Front...... e IPUN 27 cz2
" Axle, Rear ......... e ..., 35 C10 . .
’ Belt, Mower Drive ....%............. 41 D2 .
N Belt, Traction Drive... .. 1.......... L1 31 C6 . a
Lo : Chain, DIVe . . v eeee e fLo..0380 . €10 st ,
. MODEL 808 Clutch and Brake- Lmkage e e . 31T - Ct . | .
: ) Control Tower ........... P - 23 . Biz
. - v - Decals ....... ., . 21 -+ B1O
‘ Electrical System ... .. e 1 I =1: L. .
" . Electrical SystemJHardware .......... R IV S BG . .
Frame . ... ..c.oiiinnieeennnn S 28 B12 Tl .
. Mower Deck. .. ............ Tolo.... 39 Ci4a
- ", R : Mower Drive Assembly e ... 41 - D2 = . E
“ : ) Méwer Drive Control ........ e L 37 ciz - - s :
' » Mower Height and Lift Control . 7. 7. .. .. . 37 ciZ . ' ,
- & . Seat ... .......... e 25 B14 :
) ' Steering Assembly ... ... ....... Ce 27 "c2 .
- . Transmission ............ e ( .. 33 3C8 ¢
' ! . » Travel Control .. .......... e 29 C4.——
. o " Wheel, Frontand Rear . .............. 25 - Bl14. ) ’
. - o 4 k ‘
E X r‘,I"»‘IODEL BG30 'BAGGi‘ER ATTACHMENT )
. 4 N ' , R . ‘ - B .
. . . ’ Entire Parts List ...... e e be.. o430 D4 -
" 1 . ' - - . a '
k . - MODEL B93 REAR STAND KiT -
N ' : -Entire Parts'LiSt s ... .5 e .cu i, 43 DA+ '?
- . . 3 . ; . .
. - - i .




LIS

PAINT AND OIL . ' L. L .
K | - - PRODUCT IDENTIFICATION NUMBERS (PIN)

: —_— . ." AT o | <y ) - OR SERIAL NUMBERS (S/N)
, REF. PART NQ. * DESCRIPTION - ’ ) REQ'D ... . ) T ‘
. . ¢ N . h R \ . . - . .
] 1 C 28849  BLACK. semi-gloss, 12 oz spray (2 per carton) . ........ e 1 , ’ N . . - - . "
2 C 28850 BLACK - semi-gloss, quart {2 percartom) .. .............. e - 1. . . _ A ) B
' 3 C 28851 BLACK - semi-gloss, heat resistant, 12 oz spray (2 percarton} .. ..... . S . : . - . .
4 “° . C 28484 ' POWER RED - gloss, 12 oz spray {2 percarton) ...... ... ........... -1 ! b : .
. 5 - C 2B485 POWER RED - gloss, quart [2percgarton) ............. e s 1 i .y .
5] C .30870 - SILVER - gloss; .12 oz. spray (2 per carton}. . .. .... T 1 : : . . . L
7 . . C 318643 POWER RED - gloss, 1 oz touch up, {1 doz. per carton} ........ A 1 N ‘ . : . . .
- . g . - . ‘ : ) ) - , . - ENGINE MODEL AND .
: . ’ : A . - ; SERIAL NUMBER
‘ B S« , , L,
L C. 32776  OIL - SAE 30, SF, guart {12 per case) .......... e 1 - - . L , )
2 C 32777 OIL - SAE 5W20, SF, quart (12 percase) /.................... e ‘ ‘
: 3 C 32778 OIL - SAE 20W40, SF, quart (12 per case) .. ... .. e 1 . ‘ : o
. - v ‘ . - - . . 62 » . o el Q
L ] . ' . .. : ‘ LAWNMOWER MODEL AND
. . ; oL ‘ : v ; v * PRODUCT IDENTIFICATION
| . . R S . 4 . . e NUMBER - .
. : . - ‘ ¢ : ) ' . . :
i a . . - ‘ A o ‘ ) ] N i o
. . | - | ) . ) . ) ENGINE IDENTIFICATION
) - ‘ o . .. . : " ‘ ) LAWNMOWER MODEL NUMBER ) ENGINE MODEL_NUMBER
' | ' _ . | ‘ : . - 33643 .
. o ) . L o 808 .= . BRIGGS & STRATTON NO.
Y . ) . : i ‘ ' . 183707 - TYPE 4012
‘; - . h .:’ ’ . o . - C . ot . - i ’ _ - 3
! C - . . . A ' ' T g ' T -
. : _ ) ‘ ' ] | NOTE: This catalog contains references to serial -
| - ) , B . .- e . numbers. Use these serial numbers as ‘a
| . . . ; _ i . ) guide to order the correct part. .
- . . ) ) . L - . . . “ ) ‘ ” ‘::,':“ T ) B , - .
. . . - A . - } ‘ 5 ? -
L ) : ’ ) . . -
. .. ) 5 , . I . .




-4

- GENERAL INFORMATION

INDEX o : . ! PARTS ORDERS - . ! .

"‘- fos ) description. The quantity for an indented part is the’
: : s total needed for that complete- assembly. See the .
’ example. *
REF. PART NO.  DESCRIPTIGN . ° P REQ'D
- C' 55168  CYLINDER ASSY -'rear steering . ......... P PR, 1
28 ° C 56208 " SOCKET ASSY -rearcylinder ... .. ... ... ¢! . .. 0. .. 1
29 . C 55956 PLUG - adjusting, socket assy ........... e e e e e e 1
30 C 55957 _SEAT -socketball ................ B U .2
31 C 56210 SPRING -socket ............ e e e 1
32 - C 56209 SEAT - socket spring . ..c........ e e e 1 B
33 G 45175 CLAMP ASSY - socket assy ............. e T
16- 836 - BOLT - 1/2" x 2-1/4" N.F. hex .......... T 1
34 . 132- 104 PIN - cotter, 3/16" x 3" .. ... ... ... T 1
35 C. 55889. STUD -ball, socket & cylinder. . ........ ... ... ... .. ... ....... 2
36 13- 410 BOLT - 1/4" x B/8" N.C., hex. . ... ... ... .. i 4
. 37 92- 4 LOCK WASHER - 1/4" SAE . .. ... . . . i 4

There is an index at the front and rear of this catalog:

Ao L . :
All orders must include the following information:

- {

i

Correct psrt knumber /

The front index is an alphabetlcal mdex of the major ' 1. y

groups or assembilies.

. 2. Complete description of part or component .

The rear index is a numerical index of the part ..
- humbers and pages on Wthh these- numbers are 3. Total quantuty of each part or, component

shown. = . I‘

- 4. Product model number. i
ILLUSTRATION - - .

' o * 5. All necessary product identification numbers.

Each illustration in this cataldg shows a group-of o) Yo
parts or components. These parts and components 6. Method for sending the parts.
are aligned approximately as the parts and com- - ‘ [
. ponents on your machine. Each part and compgnent 7. Complete and corréct address.

in an illustration has a referénee number. These - ! . . e =
reference numbers are in a list on the page opposite . CATALQG REVISIONS =~ ' -
‘of the illustration. Next to the reference number is !
the part number, description and required quantity ' Asthe product changes, new pages will be avallable
of the part shown in the illustration. ’ for your catalog. A notlce wull be issued. ’

4

UAR - ""Use as required"”’ indicates that 'the'p_art IMPORTANT: Put all revisions into the catalog_as ::’"
quantity is variable. ) ) ‘ s soon as possible. » ‘
’ NSS - “"Not sold separately lndlcates that the part 'R!GHT HAND AND LEFT HAND

is only available as a component of an assembly or N
the part must be purchased locally. If the part is an
assembly component, the description will be in-
dented under the assembly description in the parts

IDENTIFICATION _ . .

The words right hand (RH) and left hand {LH) as us-
ed in this catalog indicate the direction while you are

list, in the operator's seat in the normal operating
. . ' position. -

Q/L - “*Obtain locally’’ . : . ot ' ‘
‘ -+ INDENTED DESCRIPTIONS - : 3

* - "“Footnotes’’ are added to a part number when : I o

more information is needed for identification. They _An assembly can have many components. The com-
only relate to the part numbers indicated. ponents of an assernbly-are indicated by an indented

&y
v

| ‘ ‘ a

NGERSOLL

Ingersoll Equupment Co., Inc.

-
ot
o




] ) R o N e R
. . ¢ fat . -
f ' '

- i/
/

I3 . v/ i
MODEL 808 RIDING LAWI}IMOWER i
L i b
ENGINE BLOCK /hSSEMB,LY
. . (For Complete E_ng/ine See Page 1)
- REF. PART.NQ.. . DESCRIPTION o ’ : :
C 1 . C 29927 BLOCK ASSEMBLY -short/.................. e 1
2 NSS + . ;  BLOCK - cylinder, stripped. . .. .............. e PN -1
3 C 29814 - BUSHING-cylinder [.................. .. . .... e 1
4. BR 294606~  SEAL-oil ....... ... ....... A 1
5 « BR 231055 BUSHING - governor shaft .. ............... e e 1
6 C 27236 KEY - flywheel ., ... fo e e 1
, - 7 BR 392718 BRACKET-ASSEMBLY/- governor gear & oil slinger . . ............... 1 '
8 BR 280005. TUBE -breather ... /. .... ... . 0iiiiiminnenennnnnn. 1
9 C 29775 CRANKSHAFT ... .[........... e 1
10 BR 392548 OIL PAN ASSEMBLY .................00iunn. e 1
e 11 BR 295963 - —BUSHINGroilpan ........................ e [P 1
12 C 25709 SEAL - 0il .. /. e e
? 13 "BR 27750 * GASKET - oil pan 1/64"” {0.40mm} . ........... e .. 1
i 13 BR 27876 GASKET - oil pan .005" (0.13 mm) ... ........ e e 1 ;
13 BR ; 27877 GASKET - oil pan .008" (023 mm}-....... . ... ..oouiven 1 |
i L 14 ' NSS . _ SCREW - oil pan mtg. {use 113-120and 182-20} ... .. ... .. .. oo &
f 15 C, 30397 PISTON ASSEMBLY - standard . . ........ e e e e 1
i 15, C' 30398 PISTON ASSEMBLY - .010'" {.025 mm) oversize {includes rings) . ... ... 1
- P 15 C 30399 PISTON ASSEMBLY - .020” (0,51 mm) oversize (includes rings) . .. .. .. 1
f ; - 15 C 30400 .PISTON ASSEMBLY - .030"" (0.76 mm) oversize (includes rings) .. ... .. 1. P
/ 16 -C 29776 RING SET -standard . .. ... ... ... .. i eiiaiann.- 1 ¢
/ 16 C 30401 RING SET - 010" (0.25 mm) oversize ................ e (I
) 16 C 30402 - RING SET - .020" {0.51 mml.oversize ..................-.... 1 T
16 C 30403 RING SET - .030" {(0.76 mm} OVersize ... ..:.....oouuunrennn. 1
fe 17 BR 295840 PIN ASSEMBLY - piston standard (includes locks) .. . .. . 1
/! e 17 . BR 295841 PIN ASSEMBLY - piston, .005"" {0.13 mm] oversize (includes locks) .. .. 1
.18 = BR 68548 LOCK - PIStOR PiN . . . oottt et e n e e e e e i 1
/ L * 19 - BR'270430 GASKET -cylinderhead ................... e e e 1
: 20 BR 390402 CONNECTING ROD ASSEMBLY ............ e 1
21 "BR 222114 LOCK - connecting rod bolt ... ............ e e e B 1
22 BR 92659 BOLT - connecting rod . . . . .. JS P 2
23 C 27350 GASKET - valve COVEF. . . .ttt e e e e e e et 1.
24 . C 30404 VALVE -exhaust . ....... it 1
. 25 BR- 93630 LOCK - exhaust valve. . .. ... ..... N e e e e 2
: ' 26 BR 292260 ROTATOR - exhaustvalve .............. JR 1
27 BR 261055 , VALVE -intake.............. TR O U 1
28 BR 221596 " "KEEPER - intake valve. ... ............... e e 1
29 BR . 656906 SPRING - intake valve............. e e s LR
30 BR- 26828 SPRING+ exhaustvalve .................... f e e 1
I 31 BR 260933 TAPPET -valve ........ ... .0 PR 2
;7 32 -« BR 211689° CAMSHAFT .. ..., 1
/ 33 BR 222636 BAFFLE - cylinderhead................. e PO P 1
o 34 BR 93723 BOLT -cylinder head, 3" . ... .. .. ... . ... i e VAR
34 BR ‘93211 BOLT - cylinder head, 2-21/32" . .. ... . i e UAR.
36 BR 222830 BAFFLE - cylinder . . .. ... ..t e 1
37 NSS SCREW - baffle mtg. {use 163-18 and 192-18). . ............... ... ' 1
L 38 . BR 212286 . HEAD -cylinder ............... U 7
; 3% - 187- 1508 SCREW -sems...... .. e e e 2
- 40 BR 391406 BREATHER - CrankCase . . . . .. .ttt v a it e et e e 1
o , . : o 41 BR 221760 GUIDE - @M. .. .o\ v e ere ot e e e e e 1
- ‘ . ) - - i __ __BR-299577——GASKET SET - includes items 13, 19, 23 and carburgtor [
- . T T mounting gasket . ... ...... ... ..., PO e 1
) . » ' ——— T T - 42 C 33644 BOLT-3/8" -16x 1-1/4 selftapping ............. e 4 v
\--\ ‘ 4 f ‘ ) PRINTED IN U.S.A. - : : FEBRUARY 1991




1 -~ ‘/

MODEL 808 RIDING LAWNMOWER | - o f?
FLYWHEEL AND STATOR - ' g
REF. PART NO.  * DESCRIPTION B ' " REQ'D
1 BR/391983 = FLYWHEEL ASSEMBLY....... ... S (I
; 2 BR*' 382134 RINGGEAR. ...................... T P 1
3 BR 220865 WASHER-spring............: e e e e e T 1
4 182- 84 . SCREW -No.832x3/8" .............. g e 3
- 5 . 193-... 25 LOCKWASHER -No.8..... et mtan +  m e e e e e 3
' .6 BR 222562 SCREEN -flywheel .. ..., ... .0 ... uur 1
7 BR 222561 CUP - screen MoUNting . . ... ... e e 1 .
= g c 29867 STATOR -aiternator. . .... . ... .....uuuin 1
N g C 29865 _ DIODE AND. CONNECTOR. ASSEMBLY,, T -
10 182- 90 SCREW -No. 8-32x 1. ... ... i o, e 4 4
11 195- 10 WASHER-No. 8 .......... 0.............. ... ...~ 4 '
12 BR 391379 HOUSING blower . ... ... . 1
13 . NS5 -~ © BOLT - retaining {use 22-48 and 92- 4) ............. e ST 4
14 C 28866 CONNECTOR - harNess ... .. ... ..o s ute e 1
15 BR 92284 NUT-flywheel..............0. .. ... ....... . ... ... 1
OIL DRAIN AND FILL N
P 187-. 1037  SCREW - clamp mounting . . . .. P 1
2 BR 222502 CLAMP - oil filler tube .. ... e e e e e 1
3 BR 391840 DIPSTICK - oil . ..o ... . 1
4 BR 68838  SEAL - filler tube ..................... e e e e e R
5 BR 280133 TUBE-oilfiller.. ... .. ... ...coouov.. . 1
- 6 BR 270920 SEAL - fillercap . .... .. ... U e e e 1
7- 217- 1016 ELBOW - 90°street . ....... B e e e 1
8 C 33767 MNIPPLE-pipe ... . ...... 0. ... w e T, : 1
9 218- 5154 “PLUG - oil drain . ... .. e e 1
. ' N 1
4 - R '//
. P
."//
) .
3]
_ & 5%
\ Y
i
— -PRINTED iN U.S.A. . ; ' ‘ FEBRUARY 1981.




REF.

DO~ bWk

[ N

PART-NO.

C 27242
BR 261306

C 29795

BR 231068

BR 381733

11- 312
129 | 7
Cc 27241
BR'221535
C 29794
193- 25
128- 6
C 29796
136- ~ 103
C 28643
163- 4
92- 18
BR 222450

BR 93804

C 29785
BR 221798
NSS

C 24329
BR 66538

-

¥

MODEL 808 RIDING LAWNMOWER

DESCRIPTION

CRANK - governor
LEVER ASSEMBLY
BOLT - lever :

SPRING - governor link . .. ... ..............: e A
CLAMP - casing T
INSULATOR ASSEMBLY . . . .. e e
LOCKWASHER .. ................. e e . T
NUT -No. B-32 ... ... T
WIRE -graund ... ... . . e
PIN -cotter hairpin . ........ .. ... ... .0 ... .. .. .. .. . ... ...
RETAINER - “E'' ring.. /... . ......ouun.. .. S L.
SCREW ... ... U
WASHER . .

ARMATURE - magneto . .. ... .. e e [
" TERMINAL - ignition cable .
SCREW - mounting {use 182-549 and 195-10) ,
SPARK PLUG - resistor . .. ... e e e e
BOOT - spark plug

PRINTED IN U.S.A.

.............................................

N
-

GOVERNOR

.........................................
.......................................
.........................................
.........................................
..................................

..........................................

MAGNETO ARMATURE ~ . .

T T

FEBRUARY 1991

o
o e e et el A BRI R e b e a as
. . .

-
—_ a2 A)




=3 . . Lo o ) i |
' MODEL 808 RIDING LAWNMOWER o ‘ . 11
. . -+ “.-_.. CARBURETOR .
. REF. PART NO.  DESCRIRTION R REQ'D ‘
- T - N ' .
C 33323 CARBURETOR ..7......... R PP T
1 BR 292681 VALVE - idle {includés spring) . ... ..... S e i 1
2 BR 93499 SCREW - throttle and choke valve mounting . . ... ................. 3
3 182+ - 87 SCREW -No.8-32x5/8" ..,......... et e e 1
4 BR. 26157 SPRING - throttle adjustment . .. ... ........ e 1
5 $138- 251 PIN-throttlestop ............. T S
6 BR 230896 .PIN -floathinge.......... AP R, . e 1
7 BR 222010 VALVE - choke. .. .. e P S . 1
8 C 29779 VALVE -needle ............ PP e .. 1
.9 41- .24 PLUG - welch..... (P e 1
10 BR 211682 VENTURI .......0..cunn... ol e 1.
11 BR 221986 VALVE-throttle. .. ..................0.... [ 1 /7 - .
12 C 30453 SHAFT AND LEVER-throttle .. .. .. .. .. .. .. . au.iueeee o, 1/
18" BR 211712 STOP - throttle . . . .. S 1.
: 14 BR 293;%/_&9% .................. P S 1S
* 15 C' 27254 VALVE -fuelinlet.” . .......o.viinenn... AT 1
16 - BR 221995 "BOWL -float . .~ . ......... R g 1
. A7 BR 270811  GASKET - float bow! . .. ......coiuuriineern.. T = 1
o 18 BR 222014 WASHER - float bowl . ... ... P et 1
19 ' BR 390684 SHAFT AND LEVER - choke . .. .: S S S 1
20 BR 299740 NOZZLE -fuel ................. e e 1
21 C 20780 SCREW -nozzle ..... e o e e 1
22 C 27243 LINK-choke ...........ouveenon.. e e e -
23 BR 261116 SPRING - choke return . ................ LA R T
24 - BR 270382 WASHER -choke shaft. ... .......... .. .... T 1
- 25 BR 222027 BRACKET - MOUNLING - - /ot ot ettt e e e e e e 1.
26 187- 1610 SCREW -mounting. .. .. ..., ... ... .. .. .. o oo 2
‘ 27 BR 270824  GASKET - carburetor.-mounting . . . .................. e e 1-
N . ’ ' ] . . 28 BR 93357 SCREW -mounting.... ............ et T e 2
] . . . 29 " T C 30405  SEAL - throttleshaft .................. e o T
: . 30 C 27267 VALVE - fuel shutoff............ et e .
' ' - . 31 C .27266 HANDLE - fuel shut off. ... .. S R 1
R 32 C 30427 CONNECTOR fuelpipe .. ... .......... DT R R 1
- C 27255 KIT - carburetor overhaul (includes 1, 8, 8, 9, 15, 17, 18, 20,and 21).. . 1~
R ¢ . N J = 7 8. . _ ";f
. : | EXHAUST SYSTEM o .
1 BR 391313 MUFFLER -exhaust ..."..% .. ..... .. ..... P 21
2 BR 221885 .SHIELD -heat ......... LA U U 1
3. BR 222263 LOCK-bolt.. .. ...%.u.urennn.. PR 1 :
4 C .27237 .BOLT - mufflgpe ... ... P e -2 ,
) 5 C 292568 DEFLECTOR Teghaust _.................... el L S
6 187- 1041 SCREW:- special .. ... e 4 |
7 NSS SCREW - (use 22-412 and 195-18) . ........... e i 1 »
- ® 8 T C 24340 _GASKET Sexhaust ......:.......... B PR R TI S
' ' S ] : P e S
: o . - .
& [ - . - . - . '
PRINTED IN U.S.A.. B - T b FEBRUARY 1991
iy




- ! - by . ’ . . ’ ¢ . N
12 ) - : ) MODEL 808 RIDING LAWNMOWER 13 _
[y - ~ - . ) A 1 -
C ; c S . A - " AIR CLEANER __
. 4 ‘ . . - REF. PART NO. DESCRIPTION - C ' ' REQ'D
s ' - " T ° BR 390373 AR CLEANER ASSEMBLY . o..............0.... e 1
L 1 BR 270528 = .ELEMENT -aircleaner .. ..o, ... oo 1
- . 2 C 26358 CUP - air cleaner . . . .. .. s A e 1
. ) .3 C 29782 SCREEN - air cleaner 7. . ............ R e PR 17 1 .
. 4 C 29781 - . SPACER -aircleaner...........«...... ... v . 1 3
.7 - B BR 93622 SCREW - aircleaner flong) . ... ... ....oouu 1 -
. . . 6 BR 93323 SCREW - air cleaner (Short) . ... ... ..o T 1
; BR 270539 GASKET -aircleaner ............ ... i 4"
- ' FUEL TANK | |
.=. . R - - L4 .7
- o 1 C 34181 TANK-fuel ....... ............ A AR
: .2 ¢ C 38180 CAP - fueltank . .. ... T LU e ‘
‘ - 3 C 34164 STRAP ASSEMBLY “fuel tank RH. ............°}" .. ... P X
4 C- 34165 STRAP ASSEMBLY - fueltank LH............ PSR 1 )
5 192-. 19 LOCKWASHER - 1/4" ... ... . T i-.
) 6 “173- - 215 SCREW - 174" L. . ... ... P ]
7 1T39- 504 NUT - square 1/4" - 20..... e e ey e e e e 1
8. ,C }34162 BRACKET -fueltank RH.. .ol e o T
‘ 9 C /34163 BRACKET -fueltank L.H. . ........ ... . 1 "
Cos ) - 10 BR 93535 BOLT'............ e PR e Ll e 2 ,
A BR 93804 BOLT....... e S S 1
. 12 NSS 5 HOSE - fuel {use C28937 cut to length) . . . . M e - - 17
13- 214 251N CLAMP - hOSE . . ..ot v i UAR
14 C 34166 SHIELD - heat, fuelhose........................ ..., ...... b 1-
. - 15 C 10878 CONNECTOR-hose 90% ... .. ... ... i.. ... .. iii i e 1
. : 18 C 24689, CLIP-hOose ....... 0. . . ... . R ’ 2
X ﬁ - ) ‘ )
* ’ ) f/.‘ * .
-t \ ] K P A 1
: . 7 ‘. i
B ' s -
P ) . p ) ]
// ' ind
. o ) k1 [] - // a‘ ° ’
. » & » ' - 7z N - “ *
N . ris L 4
H p ’ NS N . ~
’/ . /’/’ ‘:' ” -
- I//' - o . . :
. //’ s o
.+ - B - ’
( PRINTED IN U.S.A. ‘ FEBRUARY 1991  °
. . l\‘ M . S I ' . . . .
) K L RS - LN ' - a




14

MODEL 808 RIDING LAWNMOWER - _ 15

- STARTER

REF. PART NO.  DESCRIPTION \ ‘ h : REQ'D
27264  STARTER ASSEMBLY AR .

1 C 27264 STARTER ASSEMBLY ...... =% . .. .. . ... .. . . . ... e 1
2 C 27260 BOLT - thru. . .. ... 2,
3 C 27288 END CAP - cOmMULAtor. . .. ... e e e 1
4 C 27259 BRUSH ASSEMBLY .. .......................... e 4 "
5 C 27283 HOUSING - starter ........... . e, 1
6 BR 390837 ARMATURE ... ... . 1
7 C 30444 END CAP -drive .. ... ... . 1
8 C 30406 CLUTCH -drive . . . ... ... e . 1
9 C 27424 RETAINER KIT -drive . ... .%o el 1
10 C 27422 GEAR - starter. . .. ... .. o e e e e e e e e e 1
11 . 138- 75 PIN - roll . oo 1
12 C 27256 COVER-starter .........0. ..o R 1
13 187- 1328  SCREW ..o 2
14 NSS SCREW - mounting {use 113-102 and 92-5) . ... .. ......... DI 2
ENGINE COUNTERWEIGHT
r R . N ‘ .
1 7 C 29816 LINK - counterweight . .. ................ P
2 C 29817 COUNTERWEIGHT ASSEMBLY ............ -
3 C 29818 PIN - counterweight . ............. ... ....... -
4 C 29819 BOLT -counterweight: . . ... .. ... .o

sl
Ll

A Y

PRINTED IN U.S.A. . . ’ " FEBRUARY 1991




| » o
: . !
- A . .
MODEL 808 RIDING LAWNMOWER : , 17
CHOKE AND THROTTLE CONTROL
¢ ’ . .
. : REF.  PART NO. DESCRIPTION - ‘ S . REQ'D
1 C 33647 CONTROL - choke/throttle .. ... .........ccouuuerneenn... cel, 1
i 2 $82- 559 SCREW - No.*10-24 x 3/4" ... ... ... .. ... oouiueenn.. S 2
- 3 ©192- 18  LOCKWASHER-No. 10.......... e 2.
4 129- 17 NUT-No.10-24 .................... [ R 2,
| 5 C 15540 HANDLE -control..................... J 1
|
< ” . ( P
i -]
~ / - "\
. ) “ ° ELECTRICAL SYSTEM HARDWARE
‘ 1 182- 10 SCREW -No.4-40x 7/8" . .. .. ... i, .2
. 1 C 33696 SCREW -No.4-40x 1-1/8" ......... e 2
2 C 33697 NUT-No.4-40........... P P 4
3 C 32396 NUT-6/87-32. . ..., .. ..... ..cociiiiin... JR L 1
4 . C 32397  CAP - NUL. ... T 1
5 C 32407  KEY -0gnition . . ..o e 1
% 6 C 23248 LOCKWASHER - 5/8 internal to0th .. .. .............ccoouoo... 1
7 C 31597  SCREW - 1/4" - 20 x 1/2" . ..t 2
8 131- 934  NUT - 1/4" - 20flange lock ... . ... ... oo 2
9 - 192~ 19 - LOCKWASHER - 1/4"" . .. 2
10 129- 10T NUT - d/47 - 20 oo e 2
1 C 24428 CUSHION -battery . ............ SR B _ 2
‘ * 12 C 16239 STRAP - battery holddown . ...................... B 1
* . - 13 " C 24069 COVER™ battery terminal . ....................... e Ll 1
i 14 111- 132 BOLT -5/16"" - 18x 3/4" carriage . ... . ...c.oviii i, 2.
Y - 16 129- "102  NUT -5/16" - 18. .. oo - 2 v
‘ ‘ 16 C '32455 CLIP-*J".. ... ST S 1
17 "192- . 20 LOCKWASHER - 5/16" .......... P 1
i 18 129 102 NUT -B/16" = 18. .. it i (I 1
- 18 C 22947 TIE-nylon...... ... P NP e e 1

) , ' g : PRINTED IN U.5.A. - . FEBRUARY 1991




18 ®
9
@
1]

2
ENGINE
STATOR

b
M

TRANSMISSION
SWITCH
A,
MAGNETO .
GHOUND - K
' a
”’
v
&

IGNITION SWITCH

. -.
QOO b=

-
G A =

' 33692

33694
33744
30937
30275
30267

33024
31213 -

27264

33693
24460
30279

336856

'

. HARNESS - wire

MODEL 808 RIDING LAWNMOWER

ELECTRICAL SYSTEM

.............................................

CABLE - battery positivetosolenoid . . ................... e
NSWITCH = S8t . o v oo e e ee e e e e -
CONNECTOR -switch .......................... e
SWITCH -interlock ... .. 5. ... o

SWITCH - ignition (includes key and hardware)
SOLENOID-12voIt............................., ...........
BATTERY - 12 volt, 32amp, 230CCA . ....... ... ... ... ... ...
STARTER - 12 volt {repairs page-15) °
HARNESS - wire

CONNECTOR - ignition switch ., ... .. e e e e e .
CONNECTOR - interlock switch ......... e e e e e
CABLE - battery negative . ... ............c.. ...
/
v
- ! -

<

FEBRUARY 1991

’
—_ ) = b el d ek ) et b



0]

aer
) CHOKE JOL)
FAST /
BANT
, ? w—

THRQTTLE

SWITCHES FUNCTHONAL LOADING RAMPE OR HILLS; BACK UPF RAMPS OR HILLS
« J KNOW LOCATION AND FUNCTION DWIVE FORWARD GOING DOWN RAMPE OR HALLS.

OF ALL CONTROLS. . T PARK RIOER: PLACE TRAVEL CONTROL N NELTRAL,
OEJECTS FROM THE ENGAGE BARKING BERAKE, DISEMGAGE MOWER DRWE,
TERAAIN THAT COULD BE SHUT ENGINE OFF AND REMOVE NEY.
THROWN BY THE MOWER PARK RIDER AND WATT FOR ALL MOTION TO STOP
NEVER CARKY PASSENGERS. BEFORE SERVICING OR MANING ADJUSTMENTE TO
PEDME AND PETE A SAFE RIDER OR MOWER.
ANCE AWAY. REMOVE KEY WHEN LEAVING RIDER.

FAILURE TO OBSERVE THESE PRECAUTIONS COULD RESULT IN INJURY.

OPERATION INSTRUCTIONS
AEFEA TO OPEAATOR'S MANUAL FOR COMPLETE INSTRUCTIONS

TRAVEL CONTADL - NEUTRAL - LEVER SUIDES OUTWARD INTD "N” NOTCH
FORWARMD ~ PULL LEVER INWARD, MOVE FORWARD
REVERSE - PULL LEVER INWARD, MOVE REARWARD

CLUTCHBAAKE - YU GECLUTCH - DEPREISS PEDAL HALFWAY. TO BRAKE ~ DEPRESS PEDAL FULLY.
PARKING BRAKE - TO ENGAGE - APPLY BAAKE AND PRESS LOCK DOWN. TO RELEASE - DEPRLSS PEDAL.
MOWER DRIVE - TO ENGAGE + PUSH FORWARD. 7O DISENGAGE - PULL REARWARD.
TO START ENGINE - DISENGAGE MOWER DRIVE AND SET PARKING BRAKE.

PRESS DOWN, LOCK
T0 LOCK V PARKING BRAKE

MOWER ADJUST
TRANSPORT

.

FORHZON rmepho-

®

A\ WARNING

TO ADJUET MOWER HEIGHT.

SPINNING BLADE

LRUEF CLEAN

COMTACT CAk INJURE

—\2
J MAOW RELEASE BUTTON T LOC

-F PUSH BUTTON (N TO AELEASE
= RAIGE HANDCE FULLY FOR
TRAMSPORT, OR LOWER TO
OESIRED HEIGHT FOR MOWIHG.
X

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE

GUARD/COVER OR COMPLETE
GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY.

REF.

—
OO~ WN =

PART NO. -
33701 °

33585
33581
33582
33586
33587
33583
33584
26936
. 31087
12519
31086
33822
33823
.33824
30539

C
Cc
C
c
C
Cc
C
C .
Cc
C
c
c
C
c
G
c

PRINTED IN U.S.A,

""MODEL 808 RIDING LAWNMOWER |

DESCRIPTION

DECALS

DECAL - operation . ....... e e
DECAL - clutch/brake . ............ e e e e e P

DECAL “throttle. . .. ................. [ ‘
TDECAL -ignition switch .. .. ... . e e ‘

DECAL - attachment diive ... ............c.0uiuineunnn.. e

DECAL - mower height adjust . . . ........................ e
DECAL -shift pattern . . ... ... .. .. i I
DECAL - travel control . ....... e PP

"DECAL - chain |

ubrication . .. ... A N AT .
DECAL - “Danger’” spinning blade . ................

DECAL - “No Step” . ........... P e

DECAL - “’Danger’” flying debris . . ... .. e e e e e ’
DECAL -tower. .. .... ..., ittt sanannn

DECAL - side R.H. {(shown) . . . . .. ..., '..,L........_,

DECAL - side L.

H. e e e e e e

MEDALLION - 10G0 + « + v e o v e oo .

21

FEBRUARY 1991




W~NHO RN =

PRINTED IN U.S.A.

MODEL 808 RIDING LAWNMOWER

FRAME AND CONTROL TOWER

DESCRIPTION o

FRAME -main ............ e e e e

TOWER -contral . [. .. ... . e T e
NUT - 1/4" - 20 flamge lock *. . ... . oo
PLATE -crown . ... ........... e e P
PANEL -tower ..... ... ...:....... e o
SCREW - No. 8 - 18:x 1/2" . .. .. ... T . e e
TRIM - channel and seat support .................... S
TRIM - channel . . ... e e e e e e e e e e e

b
B 1
T
£

FEBRUARY 1981




MODEL 808 RIDING LAWNMOWER

' SEAT AND SUPPORT -

-

DESCRIPTION

REF.' - - PART NO.

. T 'C 30064 . SEAT -black.......... PR e e 1
v 2 . C 33682 BRACKET - spring mounting . .. ... e e e 1
* 3 C - 33683 SPRING - seat switch ... ........ S e 1
4 - _131- 7911 NUT-5/16" -18flange 1ock . . .« .« oo e fe et 1 .
5 C 31587 SCREW - 1/4" - 20x 1/2......... e e e 2
67 . C 33679 SUPPORT = SBAt . ..o ittt et e i i e et et i e e 1 *
v . 7 - €L 29620  BOLT - 5/18'" - 18-x 3/4' ‘self- tapplng e e 5
<t 8 <131- 934 NUT - 44" - 20 ﬂange lock .. =.. T 2
N 9 c 26526  CAP - dUST ..o cn vttt e e T 1-

‘ ‘ < = FRONT AND REAR WHEELS BN . o
o . L ‘ ) N ‘1: . . ' = a2 .
1 C 30908 WHEEL - frontassembly .. ...... ...... P B e 2
. 2 C 24503 BUSHING - wheel" ... ... .. e ,:%-r ........... Tt ats 2
3 218- 10 FITTING - lube 1/4"" - 28 taper ... .. . % .o~ .. 1. oo ... .
- 4 "C, 26526 CAP - hub,.plastic ...~ ...... U e P 4 \
) - 5 ..C 30910 WHEEL—rear..-..-. .............. . S 2 o
s T T Ty 'NOTE: Obtain tires at vour local tire dealer - .
& ‘ * - D‘ '1e - -
’ « .. .
c " S
- = o a
- ' L : h ‘- 4 . ¢
) s . . a - ° -~
- v~ 1) . -

—

e ' o \ ~ _ PRINTED.INU.S.A. ~ . ; . : FEBRUARY 1991




) MODEL 808 RIDING LAWNMOWER C A . 57‘- .
. . _ : - STEERING ASSEMBLY _ LT . :
REF. FART NO. DESCRIPTION . ' W REQ'D
.1 C 24100 WHEEL-steering ................... . e e : 1 N
' . . . 2 ~138- 143  PIN - steering wheei to shaft /4" x 2” ...... PRV e e 1 .
N -3 C 33741 WASHER - 5/8" nylon ........ ... . ... T o 4 "
- 4 C 33613 SHAFT -steering ....-........... e e G e e S 1
5 C 27501 . BUSHING -flange, bronze. ........ 7. . .. ........ e, S oo
6 C~ 24179 GEAR - sector, steering ........... e e 1
-7 C 24182 BUSHING - flange, bronze .. ... .. ... .. e 2,
. 8 C 24200 . PIN - pivot, sector gear Iservice part) .................... R, 1 .
. - et 9 . 132- 49 PIN-cotter 1/8" x T-1/8" .. ... ... e T Ll
T : 10 131 834 NUT - 1/4"" - 20 flange lock . .. ... .. T P S NI 2
d 1 C 23602 BEARING ................ R PR R 1
. \ - 12 C 33732 SCREW - 1/4"-20x3/4"...... . ~.~_.° ..... RERERREE RERE 2
T - FRONT AXLE ) : . - )
| ‘ R ‘1 € 33611 AXLE-FIONt. . ..ol e 1
T - 2 C 28646 BUSHING - axle pivot ... .. e N e e e e 1
. . - .3 113- 410 BOLT - 142" - 13 x +-1/2" ... ... .. ] N Y e 1
: . sS4 L 131- 1182 NUT -dock 22 - T3 heX . oottt i e it e e e 1
N 5 -7 C 25846 BUSHING-flange.............. LT T 4
] “ ‘6 C ., 28226, WASHER .. ......... .. .. ... ... ... .. .... 4
: s < 7 C 3)332° SPINDLE-lefthand .................. R S e e e T
7 C 31333  SPINDLE - right hand {shown).... ... .. e b Calaa o 1°
A s - - 8B "C 26333 BALL JOINT - L.H. thread . . . .. ..... IR 2 )
—— y 9. ° C 26332 BALLWJOINT -R:H.thread. .. .. ' . .. i e " 72
10. 129- 289  NUT - jam 3/8'" .24 hex, L.H. thead . .. .. P T )
g ' ST T 129- 163 NUT -jam 3/8” - 24 hex . ........i i S 2
: f 127 . 113 208 BOLT-3/8"-16x 1-1/4". ... ... .. O 4
SVA 13 .. 131- 1362 NUT - 3/8% - 186 hex flange tock . . .. .. e BT \...% 4
o * 14 ] C 23964 TIEROD.......... e S e T2
. ) ' - 15 ' ,' C 28232 RING -retaining .. ... ... ... e e ST e , 4
' 18 219- 17 FITTING - lubrication ........ b e e e 2
o . , 17 © C 7 13706 ' COVER - Iubrlcatlonflmng A, Y 2
i Lo . 18 3 132- . 49 PIN cotter 1/8"” x ’f 1f8" ........... B e e e 2
, B , - - |
. N . - L] a o, - n
~ i = , ) : ) »
\ . S - e \
. . . y . r

- PRINTED IN U.S.A. N T ~ FEBRUARY 1991




- . : i o . - : : oo MODEL 808 RIDING LAWNMOWER - 29
" - L ) - . o TRAVEL CONTROL
. wien 5@ . : ‘ L REF. © . PART NO. DESCRIPTION , . REQ'D- !
.BRACKET v ‘ . : : L .
. A 1 .C 33656 CRANK - shift (includesref. 2} .. .c.. ... .. ... . . ....... e 1
. 2 C 29800 BUSHING - ball /18" _ .. ... . ... . . i i I e 2
3 -114- - 2 BOLT-1/4" -28x 1/2"" ............... N 1
- 4« 7 185 518 WASHER- 1/4", S e 1
5 192-. 19 LOCKWASHER - 1/4" . . . e e 1
" 6 _ C  33658~, BOLT -"J" ... .. it e e e e e 1
7 C 33659 YOLK -adjustment . ... ... ... ...t ei e 1
. 8 129- 402 NUT-5/16" -18...... e e e 4
" ’ ) L 9 o 192- - 20 LOCKWASHER - 5/16"" ........ ... ... . ......... e e 2
) S 10 C 33662 BRACKET -interlock switch . ................... P e 1
- I C 29690 BOLT-5/16""-18x 1/2" selftapping .. ............. ... ... . .. T
' PR o 12 - C 33664 ‘SH'A_FT -cross (includes ref. 2)........... ... .. ..., e 1
v .13 138 96 PIN-roll 3167 x 17 ... ..., AR B AP 1
- 14 ©138-.: 99 PIN-roll 3/168" x 1-3/8" . ... ... .. e e 1
15 C .23602 BEARING - side flange ..... .. it e e e e e 1
+ 16 € . 24137  SPRING - compression . .............. g e . 1
‘ 17 *C  “15096 BUSHING - flange 5/8" ... ... e e 1
‘ , . 18 ° ° €C 31697 SCREW-1/4" -20 X 12" .. ... ... ... i 2
A .19 ¢ 131- 834 NUT-1/4" -20flangedock .. ........... e R e 2
o 20 C 33669 LEVER -travel ..... P A 1
- ‘ 21 ~M131- 1352 NUT-3/8"-16flange lock .. ... v .. e 1
. .ot ‘s o . 22 «C 10487 KNOB-travellever.................. e e e ‘ 1
L - - . . ] . . 23 121- 108 BOLT -5/16""-18x 1-1/d4" flange lock .. ... .......... e 1
| . ' R - . . y - , : 24 - C 33733 NUT-5/16"-18flangelock . ... ... ... ........ 1
. &
)
L]
\ & )
.J - ~
. " =
PRINTED IN U.S.A. = S : FEBRUARY 1991




30 3 ' <o . * ~  MODEL 808 RIDING LAWNMOWER 31
9LUTCH AND BRAKE LINKAGE
.REF. PART NO. DESCRIPTION REGQ'D
1 C 33616  PEDAL -fOOL .. ..veer e et e 1
K L2 -C 33617 LINK-clutch/fbrake . . ... ... ... 0 ... i, e 1
3 195- 521 WASHER-5/16" . ... ... .. . i e e 4
4 132- . 320 PIN -cotter 3/32" x 3/4" ... ... .. e 5
5 C 26266 BUSHING - flange (press in chasis) . . ... ... ..t ine .. 2
' 6 C 26848 SPACER -pedal ........... e e e A
7 113- -248 BOLT-3/8"-16x2-3/4" .. ....... ... ... e e 1
8 131- 1362 NUT -'3/8"-16flangelock ....._ ......... e e 1
; 9 C 16379  SPRING - return . ... ..ttt e e e e e e 1
10 C 33625 ROD -clutch ... ... e 1
11 C. 28878  CLEVIS - 3/8% e e e "1
12 129- 163 NUT-3/B" ... .. ... ... .. ..... e e e DT 1
13 + C 33626 ° "ROD - parking brake . . . . .. e e e T 1
14 C 33627 BRACKET - latch, parking brake ... .. e e e e e e .. 1
15 - C 29690 BOLT-5/16" -18x 1/2” selftapping ... . . it i n 2
18 «C 33731 SPRING -parkingbrake . ........ ... .. . ¢ . iiiiiii Foan 1
17 C 33623 ABM-clutch' ... . e e 1
' 18 C 17597 BUSHING - SIBEVE . - . .o\ttt it et e e 2
19 C 23542  PULLEY - flatidler ... ...t ee et .. i
20 C 25122 GUIDE-belt... ......... . ... .. ...0... .. R PP 1.
21 113- 287 | BOLT - 3/8" - 16 x 2-1/2' . .. .. e 1
22 195- 5256 "WASHER-3/8"...... e e e e 1
- 23 C 16745  BOLT -shoulder . ... . 0. e e 1
. 24 € 33832 SPRING -clutch .« ..o e 1.
25 T41- 47 PIN-clevis 3/87 ... 1
< 286 C 33821 LINK -brake . .. ... . e 1
27 L7 33623 ROD -brake . .. ... e e o1
28 C. 24565 SPRING - compression - . .. . . ... it e 1
29 129- 101 NUT - 147 - 20, . e e e e e 2.
. 30 131- 1102 NUT-1/4".-200ock . ... . e e 1
31 195 B16  WASHER - 1/4" | . e e i e e e 1
32 C 14525 BUTTON-thumb ................ . N 1
33 -C 24345 PAD -foot, rubber ... L e 1
. DRIVE BELT AND PULLEYS
1, 'C . 33672  PULLEY -trafmsmission drive .. ............... ... ..o 1
.o 2 126- 16  KEY - woodruff 3/16" x 314" .. ... ... ... L P 1.
3 178- 858 SCREW - set 5/16"' - 18 x 3/8" (use loctite} - ... ... ... e e 1
4 195- .2063 . WASHER - spacer 5/8 . ... .. .. e fl
. 5 C 33633 GUIDE-belt....... ... ... i P ‘ 1
6 C .29690 BOLT -5/16" -18x V2" ... ... ... ... UL e e © 3
‘ ’ 7 195- 102 WASHER- §/16" ... .. e e i
e 8 . C 23542  PULLEY -flatidler- . .. ... .. 0 e v e e e e 1
- ) 9 € 33645 © PULLEY - double . . . ..o oo e 1
10 . 193- 31 WASHER - 7/167 100K . . o\ttt e et e e e e e 1
11 2o Y4- 0 712 BOLT - 7/167 - 20X 3/&7 . T 1
12 C 33646 BELT-drive................ P 1
. 13- C 33634 GUIDE-belt:. ... .......... e R R e e e 1
. ¥ @
v
d n
N .

PRINTED IN U.S.A

FEBRUARY 1991



o]
m
m

o~ oMmpON=

PART NO.

34137
34138
34139
34140
27555
28657

28658
27557
28659
28665
28655
34141
27558
27554
28660
28661
27556
34142
28651
28652
34143
27563
19356
34144
19353
19354
28650
28653
28668
19345
28649
34145
19347

28663

19352
34146
34147
28666
19358
19357
28667
34148
28654
28664
28648
34149
28821
27588,

113- 102

192- 20

OOOODOOOOOOOOOOO0.0000000dOOOOOOOOOOOOOOOOOOOOOOD

PRINTED IN'U.S.A.

4

MODEL 808 RIDING LAWNMOWER

C33655 TRANSMISSION
PEERLESS MODEL 700-047

DESCRIRTION . r

CASE -transmission . . . ..., ...c.verer...
COVER - transmission. . . . . ......ccoeu...
SHAFT - output & brake .. . .. ....... .
GEAR -spur {19 teeth) . .. ..........:...
GEAR - spur {22 teeth) . ... .............
GEAR -spur {25 teeth). ....... ... ......

GEAR -spur (30 teeth) . .. .............. ;

GEAR -spur {37 teeth) . ................
COLLAR - shift...... .
SPROCKET ({18 teeth)... .. e e
SPROCKET (9 teeth). ..................
SHAFT -counter .. ......... .o ...
GEAR -bevel (42 teeth) ... .............
GEAR -spur{12teeth) ... ..............

GEAR - spur (20 teeth} . . .. .. ... .. .. ‘

GEAR -spur {25teeth) . . .. ... ....... .
GEAR -spur {28 teeth) .. ..., .. ...... e
GEAR -spur {31 teeth) .. ... . ...........
SHAFT -Input .................. e
BEVELPINION -ipput . . . ... ... .........
SPROCKET (8 teeth)..... e e e e
DISK, brake . ........ .. .. . ...
LEVER -brake ................. e e
HOLDER -brakepad . . . ................
PAD, brake . .. ..... ... et

PLATE, brakepad. ... .. ..... ... ... ... '

PIN, dowel .. .......... T S
BUSHING - flahged . . ... ....... A .l

CHAIN, roller {no. 41 chain, 24 links) ... ...
RACE, thrust ... ... e
BEARING -needle. ... .................

RING, retaining......... e e

*RING - retaining . ....«......." e
"WASHER ... ... ... ... e b
RING -retaining . .. ........... ... .....

ROD & FORK ASSY. -shift .............
SCREW - hex hd. taptite, 1/4"* - 20 x 1-1/4"
KEY . ............ e e s
NUT -lock /16" <24 ., ., . ... ........
WASHER - flat, 5/18"" .. ... e e

BALL, steel - 5/16" ... ................
SCREW -set, 3/8"” - 16 x3/8" ..........
SPRING ................. e
WASHER - thrust .. ..... e
RING -square cut. . .........vcucuuunen.

SEAL - SQUare GUL .« .« v v oo e

BRACKET - brake lever . .. ..............
PLUG -threaded . .. ...................

BOLT - 5/16™ - 18 x 3/4"" (mounting) . .". . . .
LOCKWASHER ; 5/16" ........ RN

! REQ'D

---------- L N
.....................
......................
.....................

..... grrr ety

.p.p_-“_n_n_nm.ad._nddmm_n_h—l—l-nNm_n.bNa‘M_;_;_;_a_._._._a_n_n_;_};_;_._._._;_;...u_s_n...n._n_n
»

FEBRUARY 1991




34

REF.

CO~DOH W WK -

PART NO.
C 33650
131- 69
C - 25200
C 25846
C 33651
C 25846
219- 404
113- 102
131- 911
. C 13108
C 33673
C 33674
C 33675
113- 209
131- 938
C 26862
113- 213
C 33649
C 34150
C 34151
C 34159
C 34152
C 34153
C 30500
C 19310
C 34154
C 34155
C- 11205
C 34156
C 34157
“C 11796
C 28226
C 27739

PRINTED IN U.S.A

MODEL 808 RIDING LAWNMOWER

REAR AXLE AND DRIVE CHAIN

DESCRIPTION

SPROCKET - drive no. 41 {45 teeth) . . . . ... ..
NUT -5/16" -181lock ... .. ... .. ........

BEARING AND RETAINER ASSEMBLY - L.H. {shown)

BEARING -flange .. ...................
BEARING AND RETAINER ASSEMBLY - R.H. ...
- BEARING -flange . ....................
FITTING - lubrication, 45°........... .
BOLT - 5/16” - 18 x 3/4"” ................
NUT - 6/16’" - 18 flange lock .. ... .........
COVER - fubrication fitting .. .. ...........
CHAIN -drive. ... ........... e e e

SPROCKET -idlerno. 41 , .. ..............
BOLT -3/87-16x1-1/2"" . ...............
NUT - 3/8°-16flange lock . ... ...........
ROLLER - chainguide . ... ............ ...
BOLT - 3/8”" - 16 x 2-1/4" . . ... .. ...
DIFFERENTIAL ASSEMBLY . . ..............

HOUSING - differential L.H. {includes-ref. 17)

HOUSING - differential R.H. {includes ref. 17} ..

BUSHING -sleeve ...................
AXLE - R.H. B-19/32" long . .. .. .. .......
AXLE - L.H. 16-7/16"fong .. .. ..........
GEAR - bevel ...........: S s
GEAR - pinion . . ... .. e [
PIN-drive " . .. ................. e
WASHER. - thrust ........... PO
WASHER ... ........... . ... ...
- RING - retaining (pkg. of 2} . . ... ..........

BOLT - 5/16°" - 18 x 3-15/16"" flange head . .
KEY -squre 3/16" x 2" . . ... .. ..o v ..
WASHER - 3/4"" x 1-1/4'". ... ... e
RING - retaining 3/4™ .. ... .. .. .. ... ......

...................

35

...... Tt h e e e s

B T T T T R
...................

AN A ANNESNN S SN —a b S Waat bt RONN =R = B

FEBRUARY 1921




REF.

1

—
L il LN er I RELL PR B 6 R

—_
Ry —

13

-

WON®mO AW =2

PART NO.
C 33684

138- g2 "
C 34053 -

C - 33887

€ 33688

113- 3
131- 834
C 33690
129- 1863
C °28978
141— 4
132- 320
1956- B2b
132- 310
C 10487

C 33677

C 33676
195- 2063

c 15564 .
c 14525

131- 938
C 33636
C. 24528
138- 2071
C 24522
195- 521
132- 320
C. 24314

“ PRINTED IN U.S.A.

MOWER DRIVE CONTROL

DESCRIPTION

SHIM -lever................ e e e e
CLAMP - saddie". . .. ...... S [
BRACKET - interlock switch mounting. .. ... .......... N
BOLT - 1/4” - 20 x 3/4"" . ........... e
NUT - 1/47 -20flange 1ock . . ..o o oo it et a e
ROD -mowerdrive. . ............ ... e Ceeat .
NUT - 388" - 24 . . et

CLEVIS - 3/B" ... ... ... ......,

PIN : clevis. . . .. . SRR ST

PIN - cotter 3/32" .x 3/4"" .. ............. e e .
WASHER - 3/87 o e e "
PIN -cotter 1/8" x 1" .. ...... e e e e e e e .

KNOB - control ‘ ' T

MOWER HEIGHT AND LIFT CONTROL

ROD - PUSH « o vvoe e .

SPACER - lift, . . - . R .
WASHER ...................... e e e e e
SPRING -return . .5 .. .. e B T
BUTTON -push ............... P PO e
NUT - lock 3/8* - 16 hex flange . . . ... ... ... e et
SHAFT -liftpivot . . .. ... ... .. . .. e
ARM - lift {L.H. side mounts inreverse) ......... ............
PIN-spirol .. ... ... . ... .. ... ... TP .
N -l . e e e
WASHER-5/16" .. ........... . P ‘
PIN - cotter 3/32" x 3/4"" . ..., .. . ....... e e e
BOLT - “"J” link adjust .. .... P Ve e

2

.....................................

REQ'D

.
'
PR N R el -k Rl L Il




-

34

' " REF. . PART NO.
1 € 33711
2 . C 33709
3 C 168745
4 131- 938
5 C 25575
6 111- 132 .
7 ' 192- 20
8 129- 102
9 C 25551
9 C 25552
10 C 29094
11 ~——132- 320
12° 195- 525
13. - C 24314 .
14 132- - 310
15 C 33718
16 - - 113- - 101
i7 131« 911
18 113- 4
19 - 195- 516
20 131- 1180
21 C 28442."
22 " °C 25553
23: 195- 103
24 ° G. 25577
25 195- 533
A
'
i
“ I

. MOWER DECK - °

DESCRIPTION *

DECK - mower 30" .. ...
WHEEL - anti-scalp . ... ..
BOLT - shoulder . .......

NUT - lock 3!8" hex’ flange _

CHUTE............:..
B8OLT - carrlage 5/16"" - 18
LOCKWASHER = 6/18"" ..
NUT-- 5/16"" - 18 hex . ..

LINK - connecting, L.H., front (shownl
LINK - connecting, R.H., front

LINK -rear .. ..........
PIN - cotter;-3/32" x 3/4''
WASHER - 3/8""........
BOLT - “J" level adjust . .
PIN.- cotter 1/8"" x 1" . ..
BRACKET - pivot ......:
BOLT - 5/16” - 18 x 1/2""

MODEL 808 RIDING LAWNMOWER

...................................

'x"3}4"'ﬁI:IIZIZ:ZZZZI-ZII{I‘fﬁﬁfﬁf.fﬁﬁf,

..................................
...................................
.....................................

NUT -/5/16" - 18 flange lock Lo

BOLT - /4" - 20 x 1. ..

WASHER - xm” oL ‘

NUT - lock; 1/4.- 20 ...
PLATE - stlffener e
SPACER ...... .

WASHER - 3/8"" {rear wheels only)
- HINGE ~pivot . .. ..~ ....
: WASHER - 1/2 L.

PRINTED IN U.S.A. .

..‘q_'

339

REQ'D -

" FEBRUARY 1991

BoRRSNNN S S S S RNOON S 2NN SN &=

1




40

R

-

- .
oW~ =

-
—

3
[S100 =V )

S C . 29620

PARTNO
_c 33719
C 17597
131- 1352.
C 23542
" 113- 233
195- 136
¢ .33724.
C 24349
C 24737
T C 10942
C 28972
C 28971
- C "16516
C" 24916
C 25542
C 23408-
C 30061
C 31452
192- 21
113- 268
C 24740
113- 2086
C 33635
C 33723
C. 25544
138- 37
C 30069
C 30072
192- 20
131- 176
C 25122

" PRINTED IN.U.S.A.

W

* MODEL 808 RIDING LAWNMOWER

roo .

e

) MOWEB DRIVE A‘SS\QABLY

DESCRIPTION

ARM - clutching (lncludes bushing)

BUSHING -

NUT - lock 3/8" -

PULLEY - “backside” idler ."........... [P

‘BOLT - 3/8" -
JWASHER - 3/8"" !
SPRING - tension
" BELT - mower drive

BEARING ..

16x1-3/4" hex ..... e,

--------- ‘lllhln--!lItll.--'.."'I".‘

RING -retaining . .. ...............c..... e
SPACER - bearing ... . .. .. e . B
ADAPTOR - blade ..... s e e e
BLADE - mower {use in Eurppe}-. . R
BLADE - mower,' high lift (use m,%' , A
WASHER - 7/16""'x 2'" ... . ... &%, .. D Lo
LOCKWASHER - 3/8" )

.......................

beaging .............. ... e e
16 hex flange . .......... . ... . ..., .

...................................

PULLEY AND SPINDLE ASSEMBLY mower drwe
WASHER - spacer
WAGSHER - spindle

........

..........

..........

BOLT - 3/8" - 16 x 1" hex (torque 40 to 43 Ib. ft -54 to 58 Nm). . . ..
HOUSING - spindle . ............ g e T

BOLT - 3/8" - 16 x'3/4" hex e e :

GUIDE -Belt. .. ... e

LINK -clutch spring . ......... e, T

SHIELD - bearing
PIN - roll 1/8" x 3/4"

WING - high lift (for use when bagglng) optional . ... .. ..
SCREW - 5:’16”-‘18x3/4"...._ ............. [
LOCKWASHER - 5/16" .. ... ... . o it
NUT - 516" -‘]Slock....‘. ........ T e
GUIDE -belt.. -. .. ... ... .. ... .. ... .. T
BOLT - 5/16" - 18 x 3/4" self- tapp:ng .................
9
~ j

................................

41

REQ'D

N—\O’O)U)_A_n__a__a_.\m-l_l.h_l_l.pl-—l—l-kjm_l_l-—l—l—ld—l-—ldN—l
- A.I

FEERUARY 1991




-

AwArRNING I A WARNING

SPINNING 8LADE

SEE DrIRATOR 3 MANUAL NEFORE

ATTEMAHNG TO CLEAR PLUSGED
DISCHARGE CHUTE

CONTACT WITH BLADE CAMN KEBULT IN

FLYING DEBRIS ‘
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE

GUARDICOVER GR COMPLETE -

. GRABS CATCHER IN PLACE
TERIGUE INJURY s DEBRIS MAY CAUSE INJURY
Ll - e
L]
"

N ACAUTION

1 FROFERLY METALL RAGGER AND CHUTE
BEFOME ITANTING MOWER BEE OPER
ATORE MANLAL FOR FLATHER
INBTRUCTIONS

FLYING DEBRIS @
1 DO NOT RAISE COVER WiLE DPERATING

MODEL 808 RIDING LAWNMOWER ’ 43,
BG30 BAGGER - =
L REF. PART NO.  DESCRIPTION REQ'D
1 .C 29061 BRACKET -mounting L.H. . ..........cc. i 1
, . 2 C 29059 BRACKEL-mounting RH. ............... e e e e 1
-3 131- 811 NUT -flange 5/16% ... .. ...... .00 4
4 113- 102 BOLT -B/16" - 18 x 314" .. .< .. ... i a8
‘ , , 5 131 176 NUT -5/18" = 18.. ... e 9
6 C 28436  BRACKET -retaining. .. .. ... . ... .. .o 2
7 C 28434  FRAME - SUppPOrt . ..o oot oo e 1
8 C 29870 COVER-bagger................. b e e e 1
9 C 24610 SEAL -chute. ... ... ... .. . 1
.10 C 29871 HINGE - cover ... ... . 1 Wa
R 151- 88 RIVET - 3716 x B8 . . . 17
- 127 C 25114 SPRING WASHER - Belleville . . ... ......... .. ... . .. . .. . ... .. . 4
13 113- . 103 -BOLT-5/16" -18x 1" .. ... .. ......... I 2.
. 14 195- B21 WASHER - 5/16"" .. ... ..... T
15 C 28438 BAG......... e S e e 2
6 - c 28439  REINFORCEMENT -bag . ........... ... .. ... . . . i 2
: 17 7 € 28440 TUBE -connector .. ........... 0.0 P 2
18 C 28492 ' CHUTE - extension, fower . .. ........ ... . ... .. .« ... .. .. 1
19 C 24514  PLATE -chute mounting . . . .............. . 0 oo - 1 v
20 C .24492 PIN ASSEMBLY -mounting. .. ... .. ... e 1
21 111- 202 BOLT - 5/16" - 18 x 3/4" cartiage . . . .................uvooi... 3 .
22 T o 28448 | CHUTE - extension, upper. .. ................ e e e e 1 _
23 . 321- 4447 DECAL - ““Spinning Blade’" . . . ... e e e e e e oo, T
24 - C 31086 DECAL - *‘Flying Debris” . ........... e e A e e 1°
25, 321- 4446  DECAL - **Flying Debris” ............ ... S I L 1
C 30985 DECAL - “INGERSOLL"" ............ e e e . 1
B T ' B93 REAR STAND KIT
1 . C 29061 BRACKET -mounting L.H. . ... ... ... 0our 1
2 C 29059  BRACKET - mounting R.H. ... e e et S 1 -
4 113- 102 BOLT—5/16”-18><3."4{". e e .. [ LI 4
5 C131- 176 - NUT S 85/18" - 18 . o 4 -
. . -
. L t g
- J i _ .
o o -
. - . v i )
- . PRINTED IN .S A - . FEBRUARY 1991
. b T .




REF.
NO

PAGE
NO.

PART
NO

.
oMNo v (=) (=2 4] ot WOy [ - JE~- SN 27031551556392356_
131571121391215231458112112121r127113381113123.,#1122333:4:4111122221Zlﬂ,.

. - - v g
= Wt . .
. . R Ay
f
NN h—NINNMERNODO RN R AN A =S =S NSO A = A MM Moo m oo o oE NN NN WD LN D L e e e

- A - . ¥

b [aY

.
v . 5 '

01...5892..q9231@567._923-478023.4567191693r412114723&.37590123.456?890123..456-..!90 (]
55555666?_,.I_rqu7%788888999999900111223314652225333:&.4:4:4.4!4&.!4!44555555555666
6666666665666666666655666567777.,7.-.....7.7._.!../7788801111111111111111|...r.!..|.|.|.|.|..r.
333333333333333333333333333333333333333333.&.:u..u.fu.fu..h.ru.fu.fuwfu.fu.-u.ru.tu.aﬂ.ﬂ.ﬂlu.;u.Ju.f.. o e AT st 3
33333333333333333333333333333333333333333333333333333333333333333333
CCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCL.CCCCCLC.J oD

REF. -
NO.

PAGE
NO.

NUMERICAL INDEX

“PART
NO.

x

. .25535666..&.9 ~ oo Nt O 7. © ’ o ’ W Omsat s~ N o4 (]
L sl ol wmd vt e ] = e OO C0 0 P o O e 1Y 121877175123&.517 347825511&1221111251272.&5&0 _——
° 4
. .

4 !
99555555551515151559313197717..591777?91111111137?11111111111?33351175
— e - 1111132221;42..47._122..412231111112222222222333333333343222 har Mo R on

4+

" . B .- s

. N - .
_59789012345‘67430980.75667323??7775775&3123&56721351356792345681245.679
7.7{.99900000002;#50301383831‘335999199052288888889111222222333333.&..4;4..4.;4.&.&.
223335.4..&..&-4.&,..&rﬂ4¢559999000233rﬂ555633.&:uﬂ.3555555556666566566656666666656
D0000OUUUO0000000000011111111111222233333333333333333333333333333333
33333333333333333333333333333333333333333333333333333333333333333331_
CCCCLCCCCCCCCCCCCCCCCCCCCCCCCCLCCCCCCCCCCCCCCCCCCCCCCCLCCCCCCCCCCCCC

REE.
- NO

PAGE
_ NO.

PART
NO.

REF.
NO.

PAGE
- NO.

PART
NO

REFE~
NO.

PAGE .
NO.

 NUMERICAL INDEX |

PART
NO.

I

REF.
NO

NO.

PAGE

PART
ND.

LD OO D OV N 4533970862110 (=3 - =N [T o N o o v O~
2112..432112..01679113413&2#111122111785371169182:u3|.13123123491881111226

~

3397333333333333333333331117333393341591155ll339999955555777335151[9
~1 =t 233333333333333333333&&33.&.u.ﬂ;u3221.a2233 — (o] v -] - 3 N T e

.
‘

- ° - . N b —
323689012345789013&.56—/8112889911.4,D_.IQUDOOOOSBOAOI«.{SJ“SGO&.G?89567,:01_./1..40;27
FTORG TG NNWNNANONDO OO O OONNRN SR NNOOA T TNNO NN O OO MO A= =10 OO MO OO
XV VOOV O DOV Y OO DO OV VOO N0 OO A MNYOUQOUOUONRNANNARSARAERARRNNRR DA OO ODAODCOO OO N -
DUOOROOOOOVOONNNL NNV O DRI O OD OO D
NN NN I N I N N N IO O DI DN S O N N N SN N S NI O I D D I N N NN N NN SN NS N SN SN NN NN NN NN NN OMm MO M e
CCCCCCCCCCCCCCCCCCCCCCCC_.U:CCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCC

-
r
’
~

- L - ° <
o m w oddNoo ans o~ ey I ) NN —_ O MO M W eI~ v @D WO~
HONO =R ASOE O N OV LN N — N 598229.&6195&8121 M NI AT M O T W = ) e D s (VD TN P D —
a4 ) - M . - - -
. . '
A AA Ot A== MNP OAnN AN AN A A O NN NN T N NN N E MO MO OO AW N 0 e
MmMOomMmS— IS TmE IO MmMON e NN MN - NN Mm o — et e R R R ] A NE MM 0] 00 N AT S STt -
* - ) ) - - .
.

1 -

. - ' .
. B " ' °
28509706:&.2202/1235796662382668266?123;4568903.&Ju6702:41rﬂ56?5389662:46890
226183&.]1220&!555770!5b335.ﬂ2246333rﬂ..u.ﬂss55555666652205555568322331\.33&
555567._!9111255553557832333&55389?_22222222?2222223&&\5555555572224&. $ o
..u..u..u..u..u6&4555555555555556666f66666?777777?777?777777777?77777738888388
e R R e e o o o o N o I I s L s LR LT
CCCCLCPCCCCCCLCCCPCLCLLC R0 ULOoUOLDLDLLUDLLLLLLDLDUDULUDLDOLDLODLDVLDSVL DLDLDDD

-
1
~

o oM 3 e} (=B N N R KL o DR N D M ONTFNNOD OO — WM ) mm Lo I B I B+ )
N NN ASAFNOMANANS S A AN A RN AN A e NN MO SN O D e 0 S e A WO 00 0D @ N

o ' o - ! Y

135151?5977?55?315517517‘977711191153333333371111797?79?77?9911179353

— = 31&332233321313u.4333143333333331...433422212222233 — ) T = T Y
. oL . . " s
- 8 . - , .

1

ﬁ924?396303&88 N . ) R .o N

O D et Dyt D)
73.&6833&789157782569665560&996557705723&6788822222&907920&49059802_3..4
OO A A A NNNDOANI O —OORNATOMN Y SRS TNNNNNINIO I FTODOODC DO~ AT F DD —
99999999999999&692?._.3115505523577553_333333332&.555669011112.333333;..__..u,u:JS
MMM O S NN TOONOYOOODONIOODOOOD O M MO ) )~ T it g
RRRRRRR RR]l.Ill.llllll...._lll.i.!,.Lt._....:...|.............i.]1:..222?.2222?.?_222222222?2722?
BBBBB B

O C LD LUOLDLLDLULLLDLUL LD DOOLUULLLDDOLDDLLLLG UL UL D O0L L

BR2
BR3
BR3

o
fa2]

E

sl P P = -3

oMM oth & A L O NGNS ONMD 0o -~ 0 e way ™ orm o M~
-

T e e DL e N O D NS D N O () 0 0 N T o T 0 e o P et £ DY T DT D ) 0 WD LN <F 67 O O O O e ot P N WD 0 10 O e o et

@ . -
1
) 1555559577553113355931515795591!..!..-I..I..I.CJ'.QJ77‘755156/551915433175751555551
— el v g oy —] L - Lo B B B B B I | i i —a ~N - ', — ~—
- N . .

- . . -

ROV OO~ CIROAIINNOMG IO NDINNOORNOIN D2~ MONANUOYNDNNOUOUYNOACOARTON MDD — 00— 03N
SN OMTOANNAEIN N0 = 0OUNOONLRO S NS ONOWOMMONIIN M A QD= NN NOMODO G300
SO OOONNONEANI IO OO NRNDONOR NGO S NINNNWODDOOOO M-I NNNEOOC —N-DOOOE O P~
WSRO NN mMOMEE) e N O el el el NN NN NN NN NN N A O~ D000 ONNT NN
222225656999999999999111122222222222?_2722222333666677777778899D99999

222222222222222222}.2222222222222222222222222?"2?
DnRRRRRRRRR'MRRRR.RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRD..RRRR
£ €0 00 PO 60 P2 60 80 M o0 8 0 OO XD D 30 60 £ Y () 6D 60 PN AN B0 20 06 £0 D M0 B0 B0 60 60 0 £ £ 20 B0 B B £ O £ 0 M 0 A0 00 M G 60 60 B A A0 AG PO ) D 6 OO 6D 6 OGN




nc.

4

|

.

L

g
.+

Ingersoll Equipment Co.

PART
NO

N N -
W~ -3 NN e DY et [ B4 (IR Rl -¢] (=) (2] oo ~ o ©® O - o i Oh —t o DU m pta)
111141111212..!.12592111631..43121_61632359519#721511172631&3112.I.lz...ﬂn.).lu/931;u

REF .
NO-~

o

R , . .
7767177L391:119Q:f17|L13QZJl771l77;f151:317:if970:J911:/91:f19|f1991:/317139r72577d:/5
NEMOmMMT AR AOOMEmE M m m e D NS NN M ™ MmO mN e Mo e

1 . -
3 . N &

~

4

PAGE
NO,

‘

! " T
. P

4

9000000375269311#&814530;47.09718.&BOBU._990000015510235553.11155533316&.07,..4
Fed NN NOMM N T w0 151389534230111112222222231003111222222356515110
R Rar B o B ot o N b B (el R =1 ' ‘e oo mmun eSO OO — =,
. ° ™ e ] NN =
_____________—__—____—___—__F______‘______u___________________“______
2222222688888888.l_.l.l3382?222?7777722222222223335555555555555555&»78999
33333}333333333&55677388885338389999999999999999999999999999911111.l
o3 - 111111111111-111!..1.11111111.l_l....l_ll.l_.l..l..l..l_..l..l.ll.l.l.ll.l..l.l.l.11111]111111111222222
4 " -

-

"NUMERICAL INDEX

PART.
NOD

. = = st A WD _.lefiﬂ.. - Ly I N T B - - O o - ~ (=N B ] (=T ]
MO F A DA e ONWO AN YN FF AN AN Nt NN G A Nt DO AA A NN O AMO MO O3 Mo -2 = DN

L i +
: , 3 : , .
. . . s m ) i , . . . . . .
MMM AR AN E DN A A A AN A A RO N A N OO N A M OO POy — O P
— e 31..1341:33317J&ﬁh8¢33h:5354423 T e A A NN O S N A NN NI MMM OO o N

O

i .
. .
- N * o_ ! - Y —
[ - .
! - : |- | - . . 4
. 22‘482223.,.41222236393387302667711222,23339.496661a1.11:4.k:444;«3382022229
- .. AN O 000000000134561 — OO OQUUYROWRRRPR A ASAMMMMMOMmM MmO 0o e o
ol -4 WO e~ e e e NN Y N N e LR T TR R G g Y T ) lllgo:v999023999907ff1333.
I [Yalt-e Jve Rla] , B - - — ] e = -y 5
t I T I N O R T TR A Y TN N Y T T Y O T T T L T T Y T T T TN TN AN Y SN S TN SO Y TN T TN N N B B o T | S VO IO R B B -
|- ..u..h.l.wnu.l_.u121113.33333,3333333333346999999999999.9911111.I_l...l......llllll_l.lll.l.l,.l.l?_
t 333311#9111111111111.11111111122222222222222233333333.33333333333331\_33

' L
DUDOUDOOO O = rd rdiwd vf o ol ) o ot e e o i ol v ot v ] ] pd el el vd o mind ] e e ] e g o e gt b o] od md ] v v ] ) ] mal v e ol ot e gy -]

¥

FART
NO.




